
Abstract title  Presenter 

Photocatalytic Degradation of Diphenamid Herbicide via   

Activation of an Air Waste Product under Visible LED using a 

Photocatalyst 

Amal Sayed Moustafa 

Abdelhaleem 

Ecotoxicological effect of nickel oxide nanoparticles on 

earthworms (Eisenia fetida): A life cycle study 

Muhammad Adeel 

Advancing our Understanding on the Fate and Effects of 

Contaminants of Emerging Concern through Non-target 

Analysis and Metabolomics 

Diana Aga 

Spectral Induced Polarization for Environmental Remediation 

Process Monitoring 

Bate Bate 

Dissolved Pb, Phytoavailable Pb, and Pb Speciation in A 

Contaminated Soil Amended with Pine Sawdust Biochar Under 

Dynamic Redox Conditions 
[...]
Modeling of simultaneous inhibition of Methanosaeta concilii by NH3 and 

Na+ 

Joonyeob Lee1, Taewoan Koo1 and Seokhwan Hwang1,*
 

1Division of Environmental Science and Engineering, Pohang University of Science and Technology 

(POSTECH), Pohang, Gyeongbuk, 37637, Republic of Korea 

*Corresponding author. Tel: +82-10-6415-3441, E-mail: JL344@postech.ac.kr 

The concentrations of NH3 and Na+ can vary widely over time in field-scale anaerobic digestion 

(AD) reactors treating protein-rich and saline organic wastewater due to unpredictable and 

large variations in influent characteristics; this simultaneous changes of the concentrations of 

the inhibitors can give stress to the methanogens in the reactors and can result in severe 

inhibition in overall AD performance and stability. Aceticlastic methanogenesis is a primary 

pathway in CH4 production of AD process. Methanosaeta concilii is the dominant aceticlastic 

methanogen in AD systems under non- or less-stressed conditions, but vulnerable to such 

chemical inhibitions. Thus, to predict AD processes treating such unpredictable organic 

wastewater, it would be prerequisite to know what types of simultaneous inhibition (among 

synergistic, additive or antagonistic) on M. concilii take place in different combinations of such 

inhibitors, and how much it affects. Thus, in this study, individual and simultaneous inhibitions 

of NH3 and Na+ on specific methanogenic activity of M. concilii were quantitatively determined. 

First, anaerobic batch inhibition tests with a single inhibitor (NH3: 1ï10 g/L, Na+: 0.5ï10 g/L) 

for M. concilii were conducted. Each single inhibition was well described by a non-competitive 

inhibition model with Hill slope: ὑȟ  : 6.35 g TAN/L (247 mg FAN/L); Ὤ  : 5.0832; 

ὑȟ : 5.25 g Na+/L; Ὤ : 8.8763. Second, a batch growth test was performed to determine 

the four Monod kinetic parameters of M. concilii: ɛm, ks, Y and kd for M. concilii were found to 

be 0.182 d-1, 0.028 g acetate/L, 0.034 g VSS/g acetate and 0.0014 d-1, respectively. Third, a 52 

full-factorial experiment of NH3 (1.50ï6.35 g TAN/L) and Na+ (1.00ï5.25 g/L) concentrations 

was conducted to investigate the simultaneous effects of these inhibitors and to find the best 

inhibition models that can explain such effects well. NH3ĬNa+ showed a synergistic inhibition 

trend as their concentrations increased. The modified non-competitive inhibition models with 

a synergistic inhibition term (xy) or with two synergistic inhibition terms (xy and xy2) exhibited 

good statistical fit (0.924 and 0.940 of adjusted R2 and lower AIC values). The results of this 

study provide important information on the effects of single and simultaneous inhibition of 

NH3 and Na+ for methanogenesis of acetate and possibility of predicting such inhibition using 

biokinetic modeling. 

Keywords: synergistic inhibition, ammonium, sodium, Aceticlastic methanogenesis 

  

mailto:JL344@postech.ac.kr


Microbial community dynamics of methanogenesis from acetate during 

ammonia overloading shocks 

Joonyeob Lee1 and Seokhwan Hwang1,*
 

1Division of Environmental Science and Engineering, Pohang University of Science and Technology 

(POSTECH), Pohang, Gyeongbuk, 37637, Republic of Korea 

*Corresponding author. Tel: +82-10-6415-3441, E-mail: JL344@postech.ac.kr 

Anaerobic digestion (AD) is a sustainable wastewater treatment technology that can reduce the 

quantity of organic waste, and simultaneously produce energy in the form of gaseous CH4. AD 

consists of four sequential biochemical steps: hydrolysis, acidogenesis, acetogenesis and 

methanogenesis. Methanogenesis from acetate is essential in AD because acetate is a dominant 

precursor of CH4 (70% of total CH4 production). Due to unpredictable and large variations in 

influent characteristics, the concentration of ammonia can vary widely over time in field-scale 

anaerobic digesters treating protein-rich wastewaters such as food wastewater, sewage sludge 

and animal wastewater. The changes of the concentration of ammonia can give significant 

stress to the methanogenic consortia in the digesters and can result in severe inhibition in 

process performance and stability of the digester. However, profiling of methanogenic 

consortia responsible for methanogenesis from acetate and their dynamics with regards to 

ammonia loading shocks have been limitedly studied. Therefore, in this study, dynamics of 

methanogenic consortia with regards to increasing ammonia loading (from 1.5 g total ammonia 

nitrogen (TAN)/L to 6.5 g TAN/L) was investigated in lab-scale continuous acetate-fed 

mesophilic anaerobic digesters that have been operated for 600 days with the following 

conditions: 12.5 g COD of acetate as substrate, 15 days of HRT, 37 ÁC and pH 7.5. The initial 

methanogenic community structure was relatively diverse because the digesters were 

inoculated with the mixture of the digester samples from the various field-scale anaerobic 

digesters treating food wastewater and sewage sludge. During the first 222 days of operation 

(from 1.5 g TAN/L to 3 g TAN/L), Methanosarcina spp. became dominant in the digester at 

the high acetate concentration, but Methanosaeta concilii became and remained predominant 

in the digester at low acetate concentration (< 1 g/L). At 264 day, 5.8 g TAN/L in the digester 

was achieved by step-wise increasing of ammonia loading, and this resulted in significant 

inhibition (i.e., wash-out) to M. concilii in the digesters and resulted in severe inhibition in 

methane production rate of the digester. After 80 days of inhibition, the digester was recovered 

as along with the succession of distinctive methanogenic consortia, but different methanogenic 

consortia became and remained dominant at stable period until 6.5 g TAN/L. This study 

demonstrated that 1) one species was dominating at the time with different ammonia condition, 

2) different methanogenic consortia were responsible for resilience from ammonia shocks and 

steady-state operation under different ammonia concentration. The findings from this study 

could be useful as a reference for microbial management of anaerobic digesters that treat 

protein-rich organic wastewater and exhibit ammonia overloading in the digester. 

Keywords: ammonia, inhibition, aceticlastic methanogenesis, methanogens, resilience 

  

mailto:JL344@postech.ac.kr


Application of Synthesized Bovine Serum Albumin-Magnetic Iron Oxide 

(BSA-MIO) for Phosphate Recovery 

Won-Hee Lee1, Muhammad Naveed Afridi1, and Jong-Oh Kim1,* 
1Department of Civil and Environmental Engineering, Hanyang University, Seoul, South Korea  

* Corresponding author. Tel: +82 (2) 2220-0325, Fax: +82 (2) 2220-1945, E-mail: jk120@hanyang.ac.kr  

Abstract 

Phosphorus is an essential nutrient for plants and animals. Deficiency of phosphorus in the 

agricultural land can result in limited crop production. Therefore, it is widely used as a fertilizer 

in agriculture. Other applications include ingredients for human food, detergents, polishes, and 

some especial chemicals. However, its increased discharge to surface waters in agricultural 

runoff and wastewaters contributes to eutrophication, leading to environmental problems in 

reservoirs and coastal areas. Therefore, its removal from wastewater is important to control 

eutrophication. An adsorption process is one of several treatment processes for this purpose. In 

this study, bovine serum albumin-magnetic iron oxide (BSA-MIO) was successfully 

synthesized using the coprecipitation method. Morphology of the BSA-MIO was characterized 

by field emission scanning electron microscopy (FE-SEM); its crystallinity was studied by X-

ray diffraction (XRD) and the elemental composition was measured using energy dispersive 

X-ray spectroscopy (EDX). The different parameters that affect the adsorption, such as the 

initial phosphate concentration, reaction time, adsorbent dosage, pH, coexisting anions, and 

temperature were investigated. The results showed that phosphate adsorption increased with 

reaction time and temperature while it decreased with an increase in solution pH. The 

phosphate adsorption equilibrium time using BSA-MIO was 1 h. The estimated maximum 

adsorption capacity of the BSA-MIO was 20.7 mg-P gï1. The Pseudo-first order model (R2 

> 0.99) and the Langmuir model (R2 >0.95) respectively provided the best description of the 

adsorption kinetics and isotherm, suggesting the chemisorption nature of adsorption. The 

coexisting anions (NO3
ī, Clī, SO42ī, and CO32ī) had no significant effect on phosphate 

adsorption. Moreover, the adsorbed phosphate was successfully desorbed using different 

concentrations and combination of NaOH and NaCl. To the best of our knowledge, there is no 

report yet available on phosphate adsorption using BSA-MIO from wastewater. 

 

Keywords: MIO, Phosphate, adsorption, wastewater, reusability 

  

mailto:jk120@hanyang.ac.kr%20e


Performance of Coagulation and Flocculation by Slow Mixing Presence in 

Test-Bed Scale Ballasted Flocculation process 

Won-Hee Lee, Ki-Yeon Kim, Seongjun Park, Jong-Oh Kim* 

Department of Civil and Environmental Engineering, Hanyang University, 222 Wangsimni-ro, Seongdong-gu, 

Seoul 04763, Republic of Korea 

* Corresponding author. Tel: +82-2-2220-0325, Fax: +82-2-2220-1945, E-mail: jk120@hanyang.ac.kr   

The ballasted flocculation (BF) process is 40 times more efficient than a conventional process 

because this process increases the settling velocity of flocs combined with high specific gravity 

microparticles called "ballasts". In the existing ballasted flocculation process using microsand 

or magnetite, both rapid and slow mixing are used. However, if the slow mixing step is skipped, 

the he hydraulic retention time (HRT) are reduced that lead to save a construction cost. In this 

study, the turbidity and floc formation were evaluated by mixing condition (rapid mixing and 

slow mixing combined rapid mixing) using a test bed of 100-300m3/d at Siheung drinking 

water treatment plant in Korea. 

The synthetic magnetite was used as ballast material with the average particle size of 60 ɛm 

and the specific gravity of 5.57. Turbidity and suspended solid (SS) of raw water were 6-8 NTU 

and 5-9 mg/L, respectively. Polyaluminium chloride (PACl) dose of 50mg/L was injected in 

the rapid mixer having a vortex flash with ballast of 1,000 mg/L to form the ballasted flocs. 

HRT of rapid mixing was only 1 to 1.5 sec. By the mixing condition, we used the circular tank 

of 1 m3 for the slow mixer, and the flow rate (Q) and HRT were 4.1 - 12.5 m3/hr and 10 min, 

respectively. After the mixing steps, the formed floc was settled in clarifier of 6 ton with 

lamellar plate. The turbidity and SS were measured in supernatant of clarifier.  

As a result, it was found that the removal ratio of turbidity and SS in this process was reached 

above 90%. In the floc size comparison between two mixing condition, the rapid mixing 

condition showed immature flocs, but treatment performance of overall process was not 

affected.  

 

Keywords: Ballasted flocculation; Ballast material; Lamellar clarification; Turbidity 

 

Acknowledgments: This subject is supported by Korea Ministry of Environment as ñGlobal 

Top Project (2016002110006)ò. 

  

mailto:jk120@hanyang.ac.kr


Soil Moisture Enhancement and Turbid Water Control using Polymer-

based Soil Additive  against Climate Change 

Young Hyun Kim, Min Woo Kang, Sang Soo Lee* 

Department of Environmental Engineering, Yonsei University, Wonju 26493, Korea 

*Corresponding author. Tel: +82-33-760-2457, E-mail: cons@yonsei.ac.kr 

Water security is being highlighted nowadays due to climate change causing extremely high 

variability of precipitation. The unpredictable draught or excessive evaporation is bringing 

water shortage in agriculture sector whereas the extremely heavy rainfall is leading to soil 

erosion resulting in turbid water or eutrophication in water system. The objective of this 

preliminary study is to develop polymer-based multifunctional soil additive with biochar and 

other organic matters for enhancing soil water retention and mitigating risk of soil erosion or 

turbid water. This study also hypothesizes that the developed soil additive would be positive 

effects on soil quality and agricultural productivity. The top soil was collected from 300-mm 

depth after removing cover vegetation in Korea (38Á15ô54ò N lat., 128Á07ô02ò E long.) and 

air-dried for 48 h. The sieved soil of 1,200 g, less than 10-mm particle size, was repacked into 

a steel cylinder (13.2-cm dia., 14-cm high) with a bulk density of 1.4 Mg/m3 for test. An anionic 

polyacrylamide (PAM), moringa powder (MR; Moringa oleifera), and the oak tree biochar 

(BC) were purchased and used for synthesizing soil additive in a form of pellet. Previous 

studies have shown that PAM retained soil moisture and delayed to evaporate and the BC can 

also maintained soil moisture in intergranular pores. The MR is used as a natural coagulant as 

a water treatment along with excellent biodegradability, thereby reducing turbid water 

effectively. These synthesized soil additives at different rates of 2.5, 5.0, and 10.0 g were mixed 

with the same amount of initial soil after saturation using tap water. The moisture contents 

were determined during 15-d incubation. For the control soil, the moisture content was reduced 

by 18.3% after 15-d incubation. On the other hand, the moisture contents were decreased by 

16.2, 17.1, and 14.8% in the soils treated with 2.5, 5.0, and 10.0 g of soil additive, respectively. 

Our preliminary result showed that the highest rate of soil additive was most effective in 

maintaining soil moisture. The polymer-based soil additive can be customized depending on 

local characteristics and would be an effective way to mitigate water shortage or increasing 

soil water retention/availability. Moreover, its application can be a tool to control soil erosion 

and turbid water. The quantification of turbid water or soil erosion reduction would be needed 

to evaluate the effectiveness of developed soil additive containing PAM and MR. This work 

was carried out with the supports of the National Research Foundation of Korea Grant funded 

by the Korean Government [grant number NRF-2016R1C1B2006336] and 'Cooperative 

Research Program for Agriculture Science & Technology Development (Project No. 

PJ0125702019)' Rural Development Administration, Republic of Korea. 

Keywords: Climate change, Moringa, Polymer, Turbid water, Soil water retention 

  



Developing methodology to determine the efficacy of odor reduction 

technology of liquid fertilizer circular operation technique system 

 

Min-Seok Kim1, June H. Hwang1, Sang-Ryong Lee1,* 
1 Department of Agricultural Convergence, Jeonju University, Jeonju, North Jeolla, 55069 Republic of Korea 

* Corresponding author. Tel: +82-63-220-2012, E-mail: soilsang@jj.ac.kr  

 

NH3 emissions from liquid waste were commonly estimated based on thin-layer models. However, 

such models differ in their ability to accurately reproduce observed emissions, which may be partly due to 

an incomplete mechanistic understanding of NH3 volatilization. In this study, NH3 release from pure 

solutions of (NH4)2SO4 (AS), swine pit liquid (PL), and liquid fertilizer sample (LFS) from the liquid 

fertilizer operation technique system were evaluated under controlled conditions (pH 7.6 and temperature 

20 ÁC). Relationships between the NH3 release and pH, temperature, and total ammoniacal nitrogen (TAN) 

were established. Under the controlled TAN conditions, the estimation of NH3 emission were used to 

determine the efficacy of odour reduction when LFS solution is flushed into the pit in swine animal feeding 

operations with liquid fertilizer circular operation technique system.  

Keywords: Swine, Ammonia, Odour, liquid fertilizer circular operations techniq 